

ROLLING MILL TEST, RECUR

GENERAL S:

DATE :10/26/10

CUSTOMER: HESA ANHAC Y CIAS, S.A. DE

ORDER : 002179 CONIRAT N9039 REMISION: 0006081- 1

PRODUCT : ANGLE 1-1/4x1-1/4x3 /16"

SPECIFICATION PRODUCT A36/ A36M-08 SHIBBUWA

WEIGHT (KG/MT) : 2.202 LENGTH (MIS) 6.10

** MADE IN MEXICO **

CHEMICAL ANALYSIS:

HEAT	% P	% S	% C	% CU	% MO	% SI	% NI	% CR	% V	% MN	C.E.
478318	.0210	.0350	.2800	.3900	.0210	.2000	.1200	.1600		.7200	.4400
478355	.0230	.0460	.1600	.3300	.0140	.1800	.0800	.1400		.7500	.3100

MECHANICAL PROPERTIES AND PHYSICAL:

HEAT	YIELD	TENSILE	(%)	END TEST
	POINT (LB/IN ²)	STRENGTH (LB/IN ²)	ELONGATION (2")	
478318	61,024	84,184	25	O.K.
478355	50,575	72,025	27	O.K.

UNITS BY HEAT

HEAT

478318 EKJ01652 EKJ01658 EKJ01659 EKJ01660 EKJ01661 EKJ01664 EKJ01671 EKJ01672 EKJ01673 EKJ01674
 478318 EKJ01675
 478355 EKJ01737 EKJ01751

INTERNACIONAL 2

SIMEC INTERNACIONAL 2

ASESORIA
 DISTRIBUCION

QUALITY ASSURMENT (SC-013)

OCT 26 2010
 BALANCE